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1 CATALOG 5412 
PARTS LIST 

Qty. Part Number Description 

1 1 61-S41201 BENCH ASSEMBLY 

2 1 61-S41214 BASE TUBE 

3 1 61-S41215 UPRIGHT SUPPORT 

4 1 61-S41203 CROSSMEMBER 

5 1 61-S41202 WEIGHTS UPRIGHT 

6 2 61-STD-PLAS112 EZ GLIDE SEAT INSERTS 

7 1 61-S41211 KNEE PAD MOUNT 

8 1 61-STD-SU815 8" x 15" SPECIAL CONTOURED KNEE P 

9 2 61-STD-SU515 5" x 15" ARM PADS 

10 1 61-STD-SU815A 8" x 15" AB PAD 

11 1 61-S41207 AB PAD MOUNT 

12 2 16-FND-2532212 25/32" I.D. x 2 1/2" O.D. FENDER WASHE . 

13 1 61-STD-SU2000 4" DIA. x 7" ROLLER PADS 

14 1 61-841209 FOOTPLATE ASSEMBLY 

15 2 14-0IL-12 1/2" OILITE 

16 2 61-STD-SM1210A 1/2 PULL-PIN (LONG) 

17 1 14-BRG-NYLl NYLINER BUSHING 

is 1 61-S41206 ARM ASSEMBLY 

19 1 61-S41208 CAM ASSEMBLY 

20 2 61-S41210 LIMITER STOPS 

21 1 19-PAD-1 RUBBER PADS 

22 4 14-BRG-RADlPILP PILLOW BEARINGS 

23 1 61-S41212 COUNTERWEIGHT 

24 1 61-41218 COUNTERWEIGHT CONNECTOR 

25 1 61-S41204 WEIGHT STACK TOP 

26 2 14-BSH-GRD-84 GUIDE ROD SNAP BUSHING 

27 2 61-STD-SG107 3/4" DIA. x 59 3/4" GUIDE ROD 

28 1 61-STD-SWTOP-l 8 1/2 LB. TOP WEIGHT PLATE W\STEM 

12 1/2 LB. WEIGHT PLATE 
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I CATALOG 5412 
PAflTSLIST 

Qty. Part Number Description 

2 19-WSB-12 1/2" RUBBER DONUT 

31 1 61-S41205 WEIGHT BASE 

32 3 16-CVR-2R 2" x 2" x 2" END COVERS 

33 10 16-CAP-22 2" x 2" END CAPS 

34 2 61-STD-SSH120 59 3/4" SHEILDS 

35 1 16-CAP-134134 1 3/411 x 1 3/4" END CAPS 

36 1 16-CAP-1122 11/2" X 2" END CAPS 
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1 CATALOG 5412 
HAR,DWAR,E 

Key 
No. Qty. Part Number Description 

A 16 11-HEX-38234 3/8 x 2 3/4 HEX BOLT 

B 2 11-HEX-382 3/8 x 2 HEX BOLT 

c 2 ll-HEX-38134 3/8 x 1 3/4 HEX BOLT 

D 6 ll-HEX-38112 3/8 x 1 1/2 HEX BOLT 

E 4 11-HEX-381 3/8 x 1 HEX BOLT 

F 8 11-HEX-516114 5/16 x 1 1/4 HEX BOLT 

G 8 13-FLT-516 5/16 USS FLAT WASHER 

H 25 12-LOK-38 3/8 CENTER LOCK BEX NUT 

I 51 13-FLT-38 3/8 USS FLAT WASHER 

J 1 11-HEX-121 1/2 x 1 HEX BOLT 

K 1 13-LOK-12 1/2 LOCK WASHER 

L 2 13-FLT-12 1/2 USS FLAT WASHER 

M 1 11-HEX-14112 1/4 x 1 1/2 HEX BOLT 

N 1 12-LOK-14 l/4HEXNUT 

0 4 13-FLT-14 1/4 USS FLAT WASHER 

p 1 11-SHL-124 1/2 x 4 SHOULDER BOLT 

s 1 18-PUL-312 3 1/2" PULLEY 

T 3 18-PUL-412 4 1/2" PULLEY 

u 2 11-HEX-141 l/4X 1 HEX BOLT 
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